CERTIFIED MATERIAL REPORT

CMR No. : 2101194100002 Date of lssus @ 2021-01-19
Customer
Trade Name $-6013.LF Size 3. 2nm+350mn
Purchaser 's _
Lot No. 2156010 Order No.
. . ANS A5.1 EBD3
Specification | ey o0 26604 ~ E38 0 A 1 2
Wetding Shielding N Post Weld Heat Treatment
Current AC " Gas (C % hr.) AS WELOED
Mechanical Properties * According to EN 10204—2694 a3
‘ Tensile Test impact Test (CWN - Joule)
Weld Metal YS{MPa) TS{MPa) EL(%) Temp. (T} X1 X2 X3 Avg,
448 521 25.0 - - - -
AWS Spec. . 2330 L =430 =17 -
Chemical Composition (%) s * According to EN 10204-2004 : 3.1
Weld Meta) G Si: Mn P L Ni Cr Mo v
0.056 [ 0.25 | 0.28 | 0.0i81 0.015 0.03 | 0.03 | 0.01 ] 0.01
NIS Spec. | <0.20] <1.00 =1.20 <0.30| 0.20] <0.30) <0.08
Qthers '

Tested with S-6013.LF 4.0mm to obtain the above results.
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We hereby ceriify thal the matorial covered by this repori has been inspected In accordance with
and been found to meet the applicable requirements of spec|fication and customer's requirements.
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